
1

Wastewater Treatment Plant (WWTP)

Sewage Treatment Plant (STP)

Water Treatment Plant (WTP)

Supporting Products



   

Page | 2 PT. BIOSANT TIRTA LESTARI 
  

About Us: BIOSANT 

 

 

 

  

PT. BIOSANT TIRTA LESTARI is a contractor and 

consultant company experienced in Water & 

Wastewater Treatment Systems. Was found in February 

2014. Helping in the efficiency, purification, and usage of 

water in Indonesia to serve a healthier and a better 

quality of water in industrial areas, factories, offices, 

apartments, and housing areas. 

We also provide wastewater installations, to reduce the 

pollutants/wastewater from the production process so 

that can be met the national, regional, and international 
[...]
holding the solute on one side, and allowing the pure 

solvent to pass to the other side. Formally, this process 

forces solvent from an area of high solute 

concentration through the membrane to an area of low 

solute concentration by applying a pressure that 

exceeds the osmotic pressure. The reverse of the 

normal process of osmosis, is the natural movement of 

solvent from an area of low solute concentration, 

through a membrane, to an area of high solute 

concentration when no external pressure is applied. 

This membrane is semipermeable, meaning that it 

allows the passage of solvent but does not dissolve. 

The Implementation in Industries 

Agriculture / Automotive / Schools and 

Government Institutions / Power and 

Energy / Entertainment and Leisure / 

Food and Beverage / Health and 

Medicine / Life Sciences / Marine / 

Microelectronics / Mining and 

Hydrometallurgy / Oil & Gas / Textile 

Manufacturing 

• Food Service 

• Commercial POE 

• Laboratory  

• Ice Making Factory  

• Hemodialysis 

• Water Store 

• Factory Process Water 

• Colling Tower 

Standard System Assembly 



   

Page | 18 PT. BIOSANT TIRTA LESTARI 
  

 

 
 

Model RA-800 RA-1500 RA-3000 RA-4500 RA-6000 

Recovery Rate 18-75% 18-75% 34-75% 45-75% 50-75% 

Vessel Array  1 1 1 1 1 

Vessel Size 2540 x 1 4040 x 1 2540 x 1 2540 x 1 2540 x 1 

Permeate Flow 2.2 LPM 3.9 LPM 2.2 LPM 2.2 LPM 2.2 LPM 

Feed Pipe 3/8" FNPT 3/4" FNPT 3/4" FNPT 3/4" FNPT 3/4" FNPT 

Permeate Pipe 3/8" 3/8" 1/2" 1/2" 1/2" 

Concentrate Pipe  3/8" 3/8" 1/2" 1/2" 1/2" 

Flush Pipe 3/8" 3/8" 1/2" 1/2" 1/2" 

Pump & Motor 
Rotary Vane 

0.5HP 
Multistage 

2.5HP 
Multistage 

2.5HP 
Multistage 

2.5HP 
Multistage 

2.5HP 

Dimension (cm)  66 x 45 x 130 69 x 45 x 130 69 x 63 x 130 69 x 63 x 130 69 x 63 x 130 

Weight (Kg) 35 45 88 94 100 

  

Installation Strategy 

➢ Raw Water -> Antiscalant -> RA System (R0) 
Simple design without chlorine in raw water 

➢ Raw Water -> MMF -> Antiscalant -> RA System (R0) 
Groundwater with feed TDS < 500 ppm 

➢ Raw Water -> MMF -> ACF -> Antiscalant -> RA System (R0) 
Safe design for most apps 

➢ Raw Water -> MMF -> ACF -> Softener -> RA System (R0) 
Typical market design but not suitable for brackish water 

➢ Raw Water -> MMF -> ACF -> UF -> Break Tank -> RA System (R0) 
When RO membrane blocks every 1 month 

➢ When the production requirement is 2-4 M3/h, several parallel-mounted RAGOOOs are 
cheaper than having one big system 

➢ At the same time, it provides no downtime for the maintenance and molding of smaller 
system legs. 



    

Dedication for Saving Environment   Page | 19 
  

Sea Water RO System  

 

 

 

 

Biosant SWDF System Specification  

Model Flow rate 
Membrane 

Array 
Est. 

Power 
Est. 

Load  
Dimension (LxWxH) 

SWDF-120 5 M3/hour 5 element x 2 10.6 kW 2500 Kg 700 x 110 x 220 cm 

SWDF-150 6 M3/hour 6 element x 2 12.5 kW 2700 Kg 700 x 110 x 220 cm 

SWDF-250 9 M3/hour 6 element x 3 18.2 kW 3000 Kg 700 x 110 x 220 cm 

SWDF-300 12 M3/hour 6 element x 4 23.9 kW 3500 Kg 700 x 110 x 220 cm 
 

The specs above are calculated based on: 
feed TDS 35,000 ppm, average recovery 35%, average flux 13.5 L/m2/hour, with appropriate 
pre-treatment and chemical dosing, system will not require for CIP within 1 year.  

  

Making Drinkable Seawater  

Supported by engineering excellence and membrane-based water 

treatment expertise, Biosant standard membrane systems include 

reliability and efficiency in a compact design. The SWDF series provides a 

reliable source of fresh water with a large production capacity, with 

minimal space and maintenance requirements. This configuration 

provides maximum space utility while combining ease of control and 

safety standard. 

 

Low Maintenance 
Danfoss HP Pump 

Danfoss I-Save Energy 
Recovery System 



   

Page | 20 PT. BIOSANT TIRTA LESTARI 
  

Feed Operation Parameters & Design  

Feed Water 
Parameters 

Sea Water 

Normal Max 

TDS (mg/l) 35.000 38.500 

pH  7,5 7,7 

Turbidity (NTU)  < 0,2 0,2 

SDI  < 3 3 

Oil & Grease (mg/l) 0 0 

Chlorine (mg/l) 0 0 

TOC (mg/l) < 1 1 

*) Seepage Water Quality: TDS <250 mg / l 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

SWM series Water Makers with Auto-Flush 

The uncomplicated SWM series water makers 

are designed to fit anywhere. Measuring about 

2 - 3 cubic feet, small sails and sailors have the 

opportunity and convenience of a BIOSANT 

water maker without space constraints. 

Featuring a simple interface, the SWM series 

can be monitored via the control panel or 

remotely (optional). The SWM series can 

produce 300 to 5,000 liters of fresh water per 

day and is the perfect seaworthy companion for 

the solo cruiser. 

SWC series (8-14CMD)  
for Commercial SWRO 

BIOSANT Commercial Seawater Reverse 
Osmosis SWC Series. The system is designed 
and manufactured for seawater applications 
requiring a capacity of 2,100 to 3,800 gallons 
per day. The BIOSANT SWC Series Reverse 
Osmosis System is equipped with premium 
components, which is included a 316 plunger-
type pump for high performance and corrosion 
resistance, a high-quality corrosion-resistant 
aluminum frame, a programmable computer 
controller with many built-in features, and a 
fiberglass membrane housing for power. 

Low & High Pressure 
Air Relief Valve 

Digital Control with 
Standard MODBUS 



    

Dedication for Saving Environment   Page | 21 
  

Filter Tank 

 

  

Filtering water means removing its 

turbidity, from the coarsest particles to 

colloidal matter, absorbing unsightly 

tastes, odors or colors, removing iron 

and manganese from it or neutralizing 

its acidity. 

 

 
 

BIOSANT can help you design high quality water 

filtration equipment covering a wide range of 

Commercial and Industrial applications. A wide 

selection of filter media and components ensures you 

have the right unit to meet your exact needs. Whether 

your project requires filters to remove turbidity, 

remove iron, or control taste and odor, choose 

BIOSANT units for years for reliable and trouble-free 

operation. 



   

Page | 22 PT. BIOSANT TIRTA LESTARI 
  

  

    

  

  
  

  

  

Multimedia Sand Filter (Turbidity Removal) 
Impurities are removed from the water by passing through layers of quartzite sand of various gradations. 
Installation of 3 Sand Filters is recommended when the turbidity load (sand, lime, scale, colloid, etc.) of 
the water is very high, affecting water quality and producing deposits and accelerating in pipelines, boilers, 
faucets and on domestic and industrial equipment in general. BIOSANT Multi-Media filters typically 
remove 15 (Kg in micron or larger) particles. All media included in our filters are carefully selected 
according to particle size, so the media maintains stratification during backwashing and rinsing. 
 

Activated Carbon Filter (Color & Odor Removal) 
Carbon filter is a water purification method that uses a piece of activated carbon to remove contaminants 
and impurities, utilizing chemical adsorption. Each piece of carbon is designed to provide a large portion 
of the surface area, to allow contaminants, the most likely exposure to the filter media. The BIOSANT 
carbon filter is most effective at removing chlorine, sediment and volatile organic compounds (VOCs) from 
water. Shell, coconut shell and coconut shell based activated carbon with various sizes available, choose 
for different applications. 
 

Clino-X Filter (Turbidity Removal & Ion Exchange) 
The Clino-X is excellent as a water treatment filter. It can be used for both commercial and home 
installations. Pool filter is a very useful application. Depending on the requirements for particle removal, 
Clino-X can be substituted for sand, or used in conjunction with sand. The filter material can be easily 
disposed of in any outdoor. Locations without harming the environment, or being re-elevated with salt 
water. Clino- X' is ideal for wastewater treatment. It is the material of choice for removing ammonium, 
lead and many heavy metal ions. 
 

Iron Removal Filter (Iron, Manganese & Arsenic Removal) 
DMI-65 is the most advanced catalytic water filtration media used in iron removal filtration systems, 
having a very high ability to remove Iron (Fe) and Manganese (Mn) simultaneously through inexpensive 
catalytic oxidation and low deposit retention. DMI-65 will also remove arsenic from water supplies under 
good conditions. DMI-65 has been shown to eliminate arsenic associated with iron-containing influents. 
Ferric chloride is used when treating feedwaters with high feed arsenic levels.  

Water Softener (Hardness Removal) 
reduces the concentration of calcium or magnesium ions in hard water. These "violent ions" 
cause two main types of problems. Metal ions react with calcium-sensitive soaps and detergents, 
hindering their ability to lather well and forming unsightly deposits. The presence of "hardness 
'Ions' also inhibits the cleaning effect of detergent formulations. BIOSANT Water Softeners 
provide soft water to meet the demanding specifications of all types of businesses and 
institutions with simple and reliable equipment in a thin protective surface. 

Evolet Anti-Scale Filter (Preventing Hard Scale Formation) 
Evolet 5C3 Anti-Scaling System converts calcium ions into calcium crystals, which are stable and 
cannot stick to pipes, surfaces, hardware, heat exchange components or components. The 
crystals are so small that they are easily rinsed off by running water. The trillions of microscopic 
crystals of activated lime provide a very high total surface area for further epitaxial 
crystallization. A further result is the removal of pre-existing lime scale from plumbing, keeping 
pipes and equipment lime-free while leaving a thin protective surface. 



    

Dedication for Saving Environment   Page | 23 
  

WTP Package: Lamella Clarifier 

 

  

Lamella Clarifier is one of the wastewater treatment techniques. This lamella consists of several 

plates called lamella plates, usually made of metal. The lamella plates are arranged vertically with a 

side slope of ±30 degrees. The inflow is on the left and right side of the Lamella Plate. The outflow 

consists of two, namely slurry flow and pure water flow. The slurry flow is at the bottom 

(sedimentation), while the pure water flow is at the top of the lamella plate. The feed stream 

previously added with polymer flocculants enters the side of the lamella plate and is evenly 

distributed in the lamella plate, down to the bottom along with the dissolved solids. Due to the force 

of gravity, the solids will fall to the bottom and collect. The sloping design of the lamella plate will 

prevent solids from being carried back along with the water. With a sufficiently large water rate, the 

water will bend and then rise to the top towards the outflow as pure water. 

This lamella plate is easy to disassemble, even during operation. Usually, washing the lamella plate 

is once a week, to prevent the growth of moss which is generally found at the bottom of the lamella 

plate. 



   

Page | 24 PT. BIOSANT TIRTA LESTARI 
  

 
 

 

   

     

Lamella Clarifier 

made of carbon 

steel material, 

equipped with a 

mixer, consists of 

several capacities. 



    

Dedication for Saving Environment   Page | 25 
  

Supporting Products  

Top Water Reservoir (Panel Tank) 

  

 

 

 

Standard Fabrication:  

1. AS 2634 -  Chemical Plant Equipment Made from Glass Fiber Reinforced Plastics (GRP); based on 
Thermosetting Resins 

2. SS 245       - Glass reinforced polyester section water tanks 
3. ASME RTP - Reinforced Thermosetting Plastic Corrosion Resistant Equipment 

  



   

Page | 26 PT. BIOSANT TIRTA LESTARI 
  

Steel Skid Base 

 

  

 

 

 

 

Tank Height A (UNP Steel) B (UNP Steel) C (Foundation) 

1000 mm 120 x 55 x 6 mm 120 x 55 x 6 mm Concrete 

1500 mm 120 x 55 x 6 mm 120 x 55 x 6 mm Concrete 

2000 mm 120 x 55 x 6 mm 120 x 55 x 6 mm Concrete 

2500 mm 150 x 75 x 6,5 mm 150 x 75 x 6,5 mm Concrete 

3000 mm 150 x 75 x 6,5 mm 150 x 75 x 6,5 mm Concrete 

3500 mm 150 x 75 x 6,5 mm 150 x 75 x 6,5 mm Concrete 

4000 mm 200 x 75 x 8,5 mm 200 x 75 x 8,5 mm Concrete 

  



    

Dedication for Saving Environment   Page | 27 
  

Installation Stage: Biosant’s Modern Biotech Septic Tank  

1. Soil excavation is wider (minimum 30-40 cm) than the tank diameter 

2. Given a smooth foundation with a thickness of +/- 10 – 15 cm as a medium between the bottom 

of the tank and the floor surface. 

3. Make sure the distance/elevation of the tank inlet (from the toilet) is higher than the tank outlet 

(to the drainage city)  

BIO Septic Tank 

 

 

 

 

 

  

BIOSANT presents a Domestic Waste Treatment 

(BIOSEPTICTANK) package that is environmentally friendly and 

based on biotechnology. The technology used is "BIOHYBRID" 

where this system not only optimizes the growth of 

decomposing bacteria suspended in water (Suspended Growth), 

but also the growth of bacteria attached to the surface of the 

media (Fixed Film Growth). So the population of decomposing 

bacteria living in the septic tank unit is very high. Thus, the 

efficiency of domestic waste decomposition will also increase 

BIOSANT uses the addition of Biomedia with the largest area of 

550 m2/m2 as well as material made of HDPE which is proven to 

accelerate bacterial growth and is durable and maintenance-

free. So that through this system Biosant can be the right, fast, 

effective, and efficient solution to improve the quality of 

domestic wastewater disposal. 



   

Page | 28 PT. BIOSANT TIRTA LESTARI 
  

 

Type 
Number of 

Users 
(Persons) 

Tank 
Volume 

Tank Dimension Pipe Diameter  
Excavation 
Dimension 

Diameter 
(mm) 

Height 
(mm) 

Inlet 
(inch) 

Outlet 
(inch) 

Desift 
(inch) 

Airvent 
(inch) 

Diameter 
(mm) 

Height 
(mm) 

BST-4 2-4 1,3 1100 1500 4 4 2 1,5 1700 2000 

BST-8 6-8 2 1300 1500 4 4 2 1,5 1900 2000 

BST-12 10-12 2,6 1550 1600 4 4 2 1,5 2200 2100 

BST-16 14-16 3,4 1550 1700 4 4 2 1,5 2200 2200 

BST-20 18-20 4 1750 2000 4 4 2 1,5 2400 2500 

 

 

 

4. Fill the water with 80% of the volume of the tank and after that let it sit for 5 minutes and then 

gradually fill it with soil. 

Caution: do not mix the soil with gravel or other solid material because it can damage the tank lining 

5. Cover the tank with soil/sand then cover it with plants to the level of the manhole and the 

ventilation should not be closed because it is used for maintenance/maintenance 

6. Give reinforced concrete if a parking lot or road is built/used on it] 



    

Dedication for Saving Environment   Page | 29 
  

 

Portable Grease Trap  

Grease (fat) from the kitchen is one of the domestic wastes that cannot be decomposed naturally. The source 

of grease comes from cooking oil, butter, milk, cheese, meat, etc. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

If this grease waste is not handled quickly it 

will cause: 

1. Pipeline will be covered by frozen grease 

2. If it gets out into the city drain, it will 

cause an unpleasant odor (pollution) and 

can cause disease 

3. If it gets into the septic tank, it will 

interfere with the working process of the 

septic tank. 

One way to handle this grease is to install a 

Portable Grease Trap (Fat Trap). This Portable 

Grease Trap is installed under the kitchen 

sink. 

 

Procedure: 

All laundry water from the kitchen through 

the sink, will flow in through the Grease Trap 

Portable. Solid waste from the laundry will be 

filtered on the 2 mm Basket Strainer. After 

going through the basket, water + grease 

enters chamber 2, the grease will rise to the 

surface of the water by gravity, because the 

specific gravity of grease is lighter than water. 

Then the water under the grease will come 

out through the pipe to the city drain. 

Garbage on the basket and grease on the 